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Summary of measurement results

Number Summary of measurements of results Clause in FCC rules Verdict
1 Maximum Average conducted output power 15.247(b)(3) PASS
2 6 dB bandwidth 15.247(a)(2) PASS
3 Maximum power spectral density 15.247(e) PASS
4 Band Edge 15.247(d) PASS
5 Spurious RF Conducted Emissions 15.247(d) PASS
6 Radiated Emissions in restricted frequency bands 15.247(d),15.205,15.209 PASS
7 Radiated Emissions 15.247(d),15.205,15.209 PASS
8 Conducted Emissions 15.207 PASS
Date of Testing: December 20, 2016 ~ January 24, 2017

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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1. Test Laboratory

1.1. Notes of the test report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under
the conditions and modes of operation as described herein .Measurement Uncertainties were not
taken into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above. This report must not be used by the

client to claim product certification, approval, or endorsement by CNAS or any government agencies.
1.2. Test facility

CNAS (accreditation number: L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (recognition number is 428261)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

VCCI (recognition number is C-4595, T-2154, R-4113, G-766)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Japan to perform electromagnetic
emission measurement.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

TA Technology (Shanghai) Co., Ltd. Page 4 of 106
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1.3. Testing Location

Company:
Address:
City:

Post code:

Country:

Contact:

Telephone:

Fax:

Website:

E-mail:

TA Technology (Shanghai) Co., Ltd.

No.145, Jintang Rd, Tangzhen Industry Park, Pudong
Shanghai

201201

P. R. China

Xu Kai

+86-021-50791141/2/3

+86-021-50791141/2/3-8000

http://www.ta-shanghai.com

xukai@ta-shanghai.com

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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2. General Description of Equipment under Test

Client Information

Applicant

Alcatel-Lucent Shanghai Bell Co.,Ltd.

Applicant address

388-389#,Ninggiao Road,Pudong Jingiao, Shanghai, P.R. China

Manufacturer

Alcatel-Lucent Shanghai Bell Co.,Ltd.

Manufacturer address

388-389#,Ninggiao Road,Pudong Jingiao, Shanghai, P.R. China

General information

XS-250WX-A XS-240W-A
With 10GE port Without 10GE port

Note: Customer declaration, two models is the same except 10GE port, This report tested
XS-250WX-A.

Model ONU Part number Kit Part number
US ONU XS-250WX-A 3FE 46307 AA -
US Kit XS-250WX-A 3FE 46307 AA 3FE 46439 AA
US ONU XS-240W-A 3FE 46631 AA -
US Kit XS-240W-A 3FE 46631 AA 3FE 46626 AA

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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XS-250WX-A/XS-240W-A

/

3FE 46307 AAAA
3FE 46631 AAAA

3FE46346
AC adapter

Internal Antenna*1
External Antenna*2

A permanently attached antenna (meet with the
standard FCC Part 15.203 requirement)
Antenna 1: 3.00 dBi

Antenna 2: 3.00 dBi

Antenna 3: 3.00 dBi

3.00 dBi

802.11b

802.11g

802.11n (HT20/HT40);

802.11b: DSSS;

802.11g/n (HT20/HT40): OFDM

Wi-Fi 2.4G: 25.55 dBm
2400 ~ 2483.5 MHz

Manufacturer: DELTA electronics, INC.
Model: ADP-66CR BC
Note: The information of the EUT is declared by the manufacturer.

Please refer to the specifications or user manual for details.

TA Technology (Shanghai) Co., Ltd. Page 7 of 106
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards
FCC CFR47 Part 15C (2016) Radio Frequency Devices

- ANSI C63.10 (2013)
KDB 558074 D01 DTS Meas Guidance v03r05
KDB 662911 D01 Multiple Transmitter Output v02r01

TA Technology (Shanghai) Co., Ltd. Page 8 of 106
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4. Test Configuration

Test Mode

The EUT was programmed to be in continuously transmitting mode and the transmit duty cycle is not
less than 98%.

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application.

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the
worst case was recorded.

In order to find the worst case condition, Pre-tests are needed at the presence of different data rate.
Preliminary tests have been done on all the configuration for confirming worst case. Data rate
below means worst-case rate of each test item.

Worst-case data rates are shown as following table.

Test Cases Worst case for
802.11b/ g/ n HT20/ HT40

Maximum Average conducted output power 1Mbps/6Mbps/ MCS24/ MCS24
6 dB bandwidth 1Mbps/6Mbps/ MCS24/ MCS24
Maximum power spectral density 1Mbps/6Mbps/ MCS24/ MCS24
Band Edge 1Mbps/6Mbps/ MCS24/ MCS24
Spurious RF Conducted Emissions 1Mbps/6Mbps/ MCS24/ MCS24
Radiated Emissions in restricted frequency bands 1Mbps/6Mbps/ MCS24/ MCS24
Radiated Emissions 1Mbps/6Mbps/ MCS24/ MCS24
Conducted Emissions 1Mbps/6Mbps/ MCS24/ MCS24
TA Technology (Shanghai) Co., Ltd. Page 9 of 106
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The worst case Antenna mode for each of the following tests for Wi-Fi:

Test Cases Antenna 1 | Antenna 2 | Antenna 3 MIMO
Maximum Average conducted output 802.11b/g 802.11g 802.11g 802.11n
power HT20/40
. 802.11n
6 dB bandwidth 802.11b 802.11g
HT20/40
Maximum power spectral densit 802.11b/ 802.11 802.11 802.11n
P P : e e 19 HT20140
802.11n
B E 2.1 2.11
and Edge 80 b 80 g HT20/40
Spurious RF Conducted Emissions 802.11b/ 802.11 802.11 802.11n
P 1 18 19 HT20140
Radiated Emissions in restricted 802.11n
802.11b 802.11g
frequency bands HT20/40
Radiated Emissions 802.11b 802.11 802.11n
' 9 HT2040
Conducted Emissions 802.11b 802.11 802.11n
' 19 HT2040

TA Technology (Shanghai) Co., Ltd.
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5. Test Case Results

5.1. Average Power Output —Conducted

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to Average power meter with a known
loss. The EUT is max power transmission with proper modulation. The Average detector is used. We
use Maximum Average Conducted Output Power Level Method in KDB 558074 D01/KDB662911
D01 for this test.

The conducted Power is measured at each antenna port. The measured results at the various
antenna ports are then summed mathematically.

Test Setup

FF cahle
EUT Average Power Sensor

Limits
Rule Part 15.247 (b) (3) specifies that " For systems using digital modulation in the 902—-928 MHz,
2400-2483.5 MHz: 1 Watt.”

Average Output Power <1W (30dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 2, U= 0.44 dB.

TA Technology (Shanghai) Co., Ltd. Page 11 of 106
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Test Results

Note: According to client requirment, testing SISO antenna mode.

SISO Antenna Power Index

Antenna 1 Power Index Antenna 2 Power Index Antenna 3 Power Index
Packet Type
CH1 CH6 | CH11 CH1 CH6 CH11 CH1 CH6 CH11
Not Not Not Not Not Not
802.11b 92 92 92
support | support support | support | support | support
802.11¢g 92 92 92 92 92 92 92 92 92
MIMO Antenna 1&2&3 Power Index
Packet Type CH1 CH6 CH11
802.11n HT20 74 74 74
Packet Type CH3 CH6 CH9
802.11n HT40 74 74 74

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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SISO Antenna 1

Network Carrier frequency | Average Output Power Limit .
Conclusion
Standards (MHz) (dBm) (dBm)
2412 24.96 30 PASS
802.11b 2437 24.85 30 PASS
2462 25.25 30 PASS
2412 24.50 30 PASS
802.11g 2437 24 .82 30 PASS
2462 24.94 30 PASS
SISO Antenna 2
Network Carrier frequency | Average Output Power Limit .
Conclusion
Standards (MHz) (dBm) (dBm)
2412 24.39 30 PASS
802.11g 2437 24 .21 30 PASS
2462 2461 30 PASS
SISO Antenna 3
Network Carrier frequency | Average Output Power Limit .
Conclusion
Standards (MHz) (dBm) (dBm)
2412 25.32 30 PASS
802.11g 2437 25.50 30 PASS
2462 25.55 30 PASS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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MIMO
Average Output Power
Network |Carrier frequency (dBm) Limit :
Conclusion
Standards (MHz) (dBm)
ANT1 ANT2 ANT3 | MIMO
2412 20.15 19.01 20.14 | 24.57 30 PASS
2.11
80 n 2437 19.96 18.48 20.18 | 24.37 30 PASS
HT20
2462 19.99 19.02 20.24 | 24.55 30 PASS
2422 19.84 18.63 19.96 | 24.29 30 PASS
802.11
n 2437 20.18 18.73 20.13 | 24.50 30 PASS
HT40
2452 20.09 18.65 19.89 | 24.36 30 PASS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5.2. 6dB Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable. RBW is set to 100 kHz; VBW is set to 300 kHz on spectrum analyzer.

Test Setup

Analyzer

EUT

Limits

Rule Part 15.247 (a) (2) specifies that “Systems using digital modulation techniques may operate in
the 902-928 MHz, 2400-2483.5 MHz bands. The minimum 6 dB bandwidth shall be at least 500
kHz.”

minimum 6 dB bandwidth 2> 500 kHz

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 2, U= 936 Hz.

TA Technology (Shanghai) Co., Ltd. Page 15 of 106
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Test Results:

SISO Antenna 1

Network | Carrier frequency | Minimum 6 dB bandwidth | 99% bandwidth | Limit Conclusion
Standards (MHz) (MHz) (MHz) (kHz)
2412 8.619 11.486 500 PASS
802.11b 2437 9.081 11.833 500 PASS
2462 9.077 11.911 500 PASS
SISO Antenna 3
Network | Carrier frequency | Minimum 6 dB bandwidth | 99% bandwidth | Limit Conclusion
Standards (MHz) (MHz) (MHz) (kHz)
2412 16.070 16.890 500 PASS
802.11g 2437 16.100 16.711 500 PASS
2462 16.330 16.632 500 PASS

TA Technology (Shanghai) Co., Ltd.
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MIMO Antenna 3
Network | Carrier frequency | Minimum 6 dB bandwidth |99% bandwidth| Limit Conclusion
Standards (MHz) (MHz) (MHz) (kHz)
2412 16.980 17.672 500 PASS
802.11n
2437 17.600 17.648 500 PASS
HT20
2462 17.610 17.637 500 PASS
2422 35.780 35.993 500 PASS
802.11n
2437 36.310 36.124 500 PASS
HT40
2452 36.420 36.194 500 PASS

TA Technology (Shanghai) Co., Ltd.
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SISO Antenna 1

SISO Antenna 3

802.11b, Carrier frequency (MHz): 2412

Agilent Spectrm hesdprer - (rcapled BW

nter Freq 2.412000000 GHz C-_-n;rh-;ﬁﬂmom

Trig: AvglHeld> 40010
RALTe1 8

Ref 30.00 dBm

Center 2.412 GHz

fRes BW 100 kHz #VEW 300 kHz

Occupled Bandwidth Total Power

11.486 MHz
308.88 kHz OBW Power
B.619 MHz xdB

Transmit Freq Emor
% dB Bandwidth

Rais St Nome

Radie Device: BTS

Sweep 2.93Ims

20.5 dBm

99.00 %

-6.00 dB

802.11g, Carrier frequency (MHz): 2412

Agilert Spmctrim hedyrer - Oxcapled BW

Center Freq 2.412000000 GHz g-n-rh:“uimah
n

AglHald> 10010

Ref 30.00 dBm

Span 30 MHz

Center 2.412 GHz
Sweep 2.933ms

#Res BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power 20.6 dBm

16.890 MHz
212.69 kHz
16.07 MHz xdB

OBW Power 99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth

Gaindew  #Aen: 40 4B

Ref 30.00 dBm

[Center 2.437 GHz

fRes BW 100 kHz #VEW 300 kHz

Occupled Bandwidth Total Power

11.833 MHz
~43.304 kHz OBW Power
8.081 MHz xdB

Transmit Freq Emor
% dB Bandwidth

Sweep 2.93Ims

20.7 dBm

99.00 %
-6.00 dB

Radie St Hane

Radie Daviee: BTS

0 MHz

Spa
HVBW 300 kHz 3 ms:

fRes BW 100 kHz

Total Power 30.0 dBm

Occupled Bandwidth

16.711 MHz
Transmit Freq Emror -87.981 kHz
x dB Bandwidth 16,10 MHz x dB

OBW Power 89.00 %
=6.00 dB

Cartar Frag 2452000000 GH2
Trig: Fros Run AvglHeld> 40010
#hzen:

Ref 30.00 dBm

Center 2.462 GHz

fRes BW 100 kHz #VEW 300 kHz

Occupled Bandwidth Total Power

11.911 MHz
11,798 KHz  OBW Power
0.07T7TMHz  xdB

Transmit Freq Emor
% dB Bandwidth

Racie St Home

Radie Device: BTS

Sweep 2.93Ims

30.3 dBm

99.00 %
-6.00 dB

Agtlern Syt dmatporr D copted B9
2000000 G GHa Radie Std Hane

DODNON SH ‘AvglHald> 1010
Radie Duvisa: BTS

[Center 2462 GHz Span 30 MHz;
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupled Bandwidth Total Power 30.0 dBm

16.632 MHz
5,181 kHz OBW Power 99.00 %
16,33 MHz xdB

Transmit Freq Error

x dB Bandwidth
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MIMO Antenna 3

802.11n(HT20), Carrier frequency (MHz): 2412

Corar Fraq: 2412000000 GHz
Trig: Fres Run AvgiHold: 100
BAttan: 40 68

Center Freqg 2.412000000 GHz

Ref 30.00 dBm

Span 30 MHz |}

#VBW 300 kHz Sweep 2033

Occupled Bandwidth Total Power 24.9 dBm
17.672 MHz

49.447 kHz % of OBW Power
16.98 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
% dB Bandwidth

802.11n(HT40), Carrier frequency (MHz): 2422

Corar Frag: 2
Trig: Fres Run
BAttan: 40 68

b —— GHe
Center Freq 2.422000000 GH: Avg|Hold:> 100

Ref 30.00 dBm

[Center 2.422 GHz
1

Span 60 MHz |}
[#Res BW 100 kHz

SVBW 300 kHz Sweep 5.8 ms i

Occupled Bandwidth Total Power 25.5 dBm
35.993 MHz

102.08 kHz % of OBW Power
35.78 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
% dB Bandwidth

Contar Freq: 2437500000 GH Radio Sut Mone

Trig: Fres Run AvgiHold: 100
Radic Device: BTS

Ref 30.00 dBm

Span 30 MHz
EVBW 300 kHz Sweep 2033

Occupled Bandwidth Total Power 24.9 dBm
17.648 MHz

Transmit Freq Error -30.855 kHz % of OBW Power
x dB Bandwidth 17.60 MHz xdB

99.00 %
-6.00 dB

Cortar Fregq: 2437000000 GHz
Trig: Fres Run AvgiHold: 100
BAttan: 40 68

Ref 30.00 dBm

ICe A37 GHz

¥ Span 60 MHz |}
[#Res BW 100 kHz

SVBW 300 kHz Sweep 5.8 ms i

Occupled Bandwidth Total Power 25.3 dBm
36.124 MHz

-7.310 kHz % of OBW Power
36.31 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
% dB Bandwidth

802.11n(HT20), Carrier frequency (MHz):2462

[repe——p— T

Contar Fraq: 2482000000 GH Radio Sux Mone

Center Freq 2462000000 GHz g Fres Run o el
Bhse

Raia Davica: BTS

Ref 30.00 dBm

2462 GHz
Res BW 100 kHz

Span 30 MHz 8
Sweep 2030 ms

#VBW 300 kHz

Occupled Bandwidth Total Power 25.2 dBm
17.637 MHz

-8.748 kHz % of OBW Power
17.61 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
% dB Bandwidth

Corar Freq: 2452000000 GHz
Trig: Fres Run AvgiHold: 100
atin

Ref 30.00 dBm

Span 60 MHz |}
SVBW 300 kHz Sweep 5.8 ms i

Total Power 25.4 dBm

Occupled Bandwidth
36.194 MHz
-20.557 kHz
36.42 MHz xdB

Transmit Freq Error % of OBW Power

% dB Bandwidth
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5.3. Band Edge

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable the band edge of the lowest and highest channels were measured. The peak
detector is used and RBW is set to 100 kHz and VBW is set to 300 kHz on spectrum analyzer.
Spectrum analyzer plots are included on the following pages.

Test Setup

RF IZEIDIE Spectrum
Analyzer

EUT

Limits

Rule Part 15.247(d) specifies that “In any 100 kHz bandwidth outside the frequency band in which
the spread spectrum or digitally modulated intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either an

RF conducted or a radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits.”

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 1.96.

Frequency Uncertainty
2GHz-3GHz 1.407 dB
TA Technology (Shanghai) Co., Ltd. Page 20 of 106
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Test Results: PASS
SISO Antenna 1
802.11b, Channel No.: 1 802.11b, Channel No.: 11

Ref 72.00 dBm Ref 23.00 dBm

Center Freq
2400000000 GH2

SVEW 300 kHz FVEW 300 kHz

Bzt unmeuns

SISO Antenna3
802.11g, Channel No.: 1 802.11g, Channel No.: 11

Center Freq 2.400000000

Ref 72.00 dBm Ref 23.00 dBm

Center Freq
2400000000 GH2

8350 GHz Span 100.0 MH;
00 kHz FVEW 300 kHz Sweep 9.60 m 7

TA Technology (Shanghai) Co., Ltd. Page 21 of 106
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MIMO Antenna 3

802.11n(HT20), Channel No.: 1

802.11n(HT20), Channel No.: 11

AT —ry

‘Center Frag 2400000000 Mg Type. Log-Per
Trig: Pros Bun AvgHaIa 2D
shmen 2 aB

Rel 30.00 dBm

Avg Type: Log-Fr
Aol > 108100

Rel 30.00 dBm

802.11n(HT40), Channel No.: 9

Avg Type: Log-Fr
Aol > 108100

Rel 30.00 dBm

Span 100.0 Mk
Sweep 9600 m )

AT —ry

Avg Type: Log-Fr
Trig: Pres Ren Aol > 108100
simen. £ dB

Rel 30.00 dBm

TA Technology (Shanghai) Co., Ltd.
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5.4. Power Spectral Density

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable.

RBW is set to 3 kHz and VBW is set to 10 kHz for BLE/ Wi-Fi 2.4G on spectrum analyzer.

Set the span to 1.5 times the DTS channel bandwidth. Sweep time = auto couple. Trace mode = max

hold. The Average power spectral density is recorded.

The conducted Power is measured at each antenna port. The measured results at the various
antenna ports are then summed mathematically.

Test setup

Analyzer

EUT

Limits

Rule Part 15.247(e) specifies that” For digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz
band during any time interval of continuous transmission. *

Limits < 8dBm/3kHz

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 2, U= 0.75dB.
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Report No: YBA1612-0108RF01R3

Test Results:
Note: According to client requirment, testing SISO antenna mode.

SISO Antenna 1

1 -10.527 8 PASS
802.11b 6 -10.758 8 PASS
11 -10.437 8 PASS
1 -12.249 8 PASS
802.11g 6 -12.636 8 PASS
11 -12.195 8 PASS
SISO Antenna 2

1 -12.870 8 PASS
802.11g 6 -13.400 8 PASS
11 -12.656 8 PASS
SISO Antenna 3

1 -11.307 8 PASS
802.11g 6 -14.559 8 PASS
11 -11.596 8 PASS

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1612-0108RF01R3

MIMO

1 -18.566 | -18.085 | -17.089 | -13.100 8 PASS
802.11n
-17.657 | -18. -16. -12. PA
HT20 6 65 8.309 6.996 850 8 SS
11 -19.959 | -18.953 | -16.795 | -13.590 8 PASS
3 -19.906 | -20.575 | -19.674 | -15.260 8 PASS
802.11n
-20.787 | -20.676 | -20.491 | -15. PA
HT40 6 0.78 0.676 0.49 5.880 8 SS
9 -20.615 | -21.431 | -19.808 | -15.800 8 PASS

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1612-0108RF01R3

SISO Antenna 1

802.11b, Channel No.: 1

Agilera Spectrum Ansbyrer - beeepd S4

215 = Avg Type: RMS.
or Freq 2.412000000 GHz AvglHatd> 100100

R
Gl ow

Trig: Fros Run
Asten: 40 48

41200 GHz

W 3.0 kHz #VBW 10 kHz*

Center Freq)|

| 2412000000 GHz|

Agilera Spectrum Ansbyrer - beeepd S4

Center Freq 2.412000000 GHz
FHO:

Center 2.41200 GHz
#Res BW 3.0 kHz

802.11g, Channel No.: 1

g Typa: RMS
Famt g THgF AvglHald> 40050
il

"~ Bpan 30,00 MHz

#VBW 10 kHz* Sweep 4.08 s (1001 pts)

| 2412000000 GHz|

Center Freq)|

Agilera Spectrum Ansbyrer - beeepd S4

o1 Freq 2.437000000 GHz #vg Type: RMS:
sl 24 000000 ‘- 3 Trig: Frea Run Aug[Held» 100800
(Gl o

Asten: 40 48

Span 30.00 MHz
Sweep 4.08 s (1001 pts)

Center 700 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Center Freq)|

| 2437000000 GHz|

Agilera Spectrum Ansbyrer - beeepd S4

Center Freq 2.437000000 GHz
P

Center 243700 GHz
#Res BW 3.0 kHz

802.11g, Channel No.: 6

Avg Type: RMS
Trig: Fros Run AvglHeld» 100800

F -
Faimiow ©Adan: 40 48

"~ Bpan 30,00 MHz

#VBW 10 kHz* Sweep 4.08 s (1001 pis)

| 2437000000 GHz|

Center Freq)|

802.11b, Channel No.: 11

Agilera Spectrum Ansbyrer - beeepd S4

0000 Hz Avg Type: RMS.
2000000 ‘_ o Trig: Fras Run AvglHald> 1006100
Gl o

Asten: 40 48

Center 246

#Res BW 3.0 kHz #VBW 10 kHz*

4.08 5 (1001 pts)

Center Freq)|

| 2462000000 GHz|

Agilera Spectrum Ansbyrer - beeepd S4

Center Freq 2.

Center 2.46200 GHz

32000000 GHz
i

802.11g, Channel No.: 11

Avg Type: RMS
Trig: Fros Run AvglHeld» 100800

Faimiow ©Adan: 40 48

"~ Bpan 30,00 MHz

#VBW 10 kHz* Sweep 4.08 s (1001 pts)

| 2462000000 GHz|

Center Freq)|
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Report No: YBA1612-0108RF01R3

SISO Antenna 2

SISO Antenna 3

802.11g, Channel No.: 1

Ay Typa: RMS

Contor Frog 2.412000000 el L

Trig: Fres Run
Aman: 40 4n

Ref 23.00 dBm

Center Freq|
2412000000 GHz|
Start Freg
2 387000000 GHz|
Btop Freq
7 477000000 Ghz)

k

Spa
#VBW 10 kHz* Sweep 4.08

Agtiorn Spuectsism houdyrer - Suvis 34

Ref 23.00 dBm

802.11g, Channel No.: 1

Avl Trpa: RMS
Trig:Fras fun AvgiHld: 100M00

Aman: 40 48
c Adito Tune,

| CenterFreg)
| 2412000000 GHz

Span 30.00 MHz

FVBW 10 kHz* Sweep 4.08 s (1001 pes)

802.11g, Channel No.: 6

Ay Typa: RMS

Conter Freq 2.437000000
Conter Frog 2.437000000 T

Trig: Fres Run

Ref 23.00 dBm

Center Freq|

il |
ol Bl B

-EE
§§§

3
25

Center 243700 GHz
#Res BW 3,0 kHz

Spa 00 MHz
#VBW 10 kHz* Sweep 4.08 s (1001 pis)

Agtiors Spomctrism houdyrer - Suris 34
.

Center 243700 GHz
#Res BW 2.0 kHz

802.11g, Channel No.: 6

Typa: AMS

ava
Trig: Fras fiun AvalHeld. 1067100
Aar 45 48

Span 30,00 MHz

SVBW 10 kHz* Sweep 4.08 = (1001 pes)

802.11g, Channel No.:

Sy Typa: WS

Trig Fras fun AwgiHalds 100080

Aman: 45
Ref 23.00 dBm

Center Freq
| 2482000000 Ghiz|

It
23

3

0,00 MHz
Sweep 4.08 5 (1001 pis)

FVBW 10 kHz*

Ref 23,00 dBm

Center 246200 GHz

#Res BW 3.0 kHz

802.11g, Channel No.: 11

Frequsncy

m

Center Freg
2482000000 GHz|

Start Freq
2 447000000 Gz |
Stop Freq
‘2ATTO00000 G|

CF Step)
2000000 MHz

Avg Type: RS

Trig: Fras foun AvgiHolds 100000
Aman 45 40

Froq Offset)
0 Hal

‘Bpan 30.00 MHz

#VBW 10 kHz* Sweep 4.08 = (1001 pis)
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Report No: YBA1612-0108RF01R3

MIMO Antenna 1

802.11n(HT20), Channel No. 1

Agilera Spectrum Ansbyrer - beeepd S4

Avg Type: RMS
AvglHeld» 100800

Center Freq 2.412000000 GHz
FHO:

R
Gl ow

Trig: Fros Run
Asten: 40 48

Ref 23.00 dBm

~ Span 30,00 MHz
Sweep 4.08 s (1001 pts)

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Center Freq)|

| 2412000000 GHz|

802.11n(HT40), Channel No. 3

Agilera Spectrum Ansbyrer - beeepd S4

Center Freq 2.422000000 GHz
FHO:

R
Gl ow

Avg Type: RMS
Trig: Fros Run AvglHeld: 100100

Asten: 40 48

Ref 23.00 dBm

Center 242200 GHz
#Res BW 3.0 kHz

Center Freq)|

~ Span 60,00 MHz
#VBW 10 kHz* Sweep 8.17 s (1001 pts)

802.11n(HT20), Channel No. 6

Agilera Spectrum Ansbyrer - beeepd S4

prter Freq 2.4370000 Hz Aug Typa: RMS
Center Freqg 2.437000000 r - g FroaRun T 130110
Gl ow

Asten: 40 48

Ref 23.00 dBm

#VBW 10 kHz* 4.08 5 (1001 pts)

Center Freq)|

| 2437000000 GHz|

Agilera Spectrum Ansbyrer - &

Center Freq 2.437000000 GHz
P

Fasi o
Gl ow

802.11n(HT40), Channel No. 6

-

Avg Type: RMS
Trig: Fros Run AvglHeld» 100800

Asten: 40 48

Ref 23.00 dBm

Centet 0 GHz
#Res BW 3.0 kHz

Center Freq)|
| 2437000000 GHz|

~ Span 60,00 MHz
#VBW 10 kHz* 8.17 5 (1001 pts)

Avg Type: RMS
AvglHeld» 100800

Center Freq 2.462000000 GHz
P

R
Gl ow

Trig: Fros Run
Asten: 40 48

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz* 4.08 5 (1001 pts)

Center Freq)|

| 2462000000 GHz|

Agilern Spectrur Ansrrer

Center Freq 2.452000000 GHz
P

802.11n(HT40),

Avg Type: RMS
Trig: Fros Run AvglHeld: 100100

Faimiow ©Adan: 40 48

Ref 23.00 dBm

Center 245200 GHz
#Res BW 3.0 kHz

Center Freq)|
| 2452000000 GHz|

~ Span 60,00 MHz
£.17 s (1001 pts)

#VBW 10 kHz*
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Report No: YBA1612-0108RF01R3

MIMO Antenna 2

802.11n(HT20), Channel No. 1

Agilera Spectrum Ansbyrer - beeepd S4

Avg Type: RMS
AvglHeld» 100800

Center Freq 2.412000000 GHz
FHO:

R
Gl ow

Trig: Fros Run
Asten: 40 48

Ref 23.00 dBm

~ Span 30,00 MHz
Sweep 4.08 s (1001 pts)

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Center Freq)|

| 2412000000 GHz|

Center Freq 2.422000000 GHz
]

802.11n(HT40), Channel No. 3

Agilera Spectrum Ansbyrer - beeepd S4

Avg Type: RMS
Trig: Fros Run AvglHeld» 100800

o F
o~ Aetan: 40 48

Gl ow

Ref 23.00 dBm

Center 242200 GHz
#Res BW 3.0 kHz

Center Freq)|

~ Span 60,00 MHz
#VBW 10 kHz* Sweep 8.17 s (1001 pts)

802.11n(HT20),

Agilera Spectrum Ansbyrer - beeepd S4

Channel No. 6

snter Freq 2.437000000 GHz #vg Type: RMS
Center Freq 2.437000000 r - Trig: Fras Run A R0t
Flrall o

Asten: 40 48

Ref 23.00 dBm

#VBW 10 kHz* 4.08 5 (1001 pts)

Center Freq)|

| 2437000000 GHz|

Agilera Spectrum Ansbyrer - &

Center Freq 2.437000000 GHz
P

Fasi o
Gl ow

802.11n(HT40), Channel No. 6

-

Avg Type: RMS
Trig: Fros Run AvglHeld» 100800

Asten: 40 48

Ref 23.00 dBm

Centet 0 GHz
#Res BW 3.0 kHz

Center Freq)|
| 2437000000 GHz|

#VBW 10 kHz*

Avg Type: RMS
AvglHeld» 100800

Center Freq 2.462000000 GHz
P

R
Gl ow

Trig: Fros Run
Asten: 40 48

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz* 4.08 5 (1001 pts)

Center Freq)|

| 2462000000 GHz|

Agilern Spectrur Ansrrer

Center Freq 2.452000000 GHz
P

802.11n(HT40),

Avg Type: RMS
Trig: Fros Run AvglHeld: 100100

Faimiow ©Adan: 40 48

Ref 23.00 dBm

Center 245200 GHz
#Res BW 3.0 kHz

Center Freq)|
| 2452000000 GHz|

~ Span 60,00 MHz
£.17 s (1001 pts)

#VBW 10 kHz*
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Report No: YBA1612-0108RF01R3

MIMO Antenna 3

802.11n(HT20), Channel No. 1

Agilera Spectrum Ansbyrer - beeepd S4

Center Freq 2.412000000 GHz
FHO:

R
Gl ow

Trig: Fros Run
Asten: 40 48

Ref 23.00 dBm

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Avg Type: RMS
AvglHeld» 100800

~ Span 30,00 MHz
Sweep 4.08 s (1001 pts)

Center Freq)|

| 2412000000 GHz|

802.11n(HT40), Channel No. 3

Agilera Spectrum Ansbyrer - beeepd S4

Avg Type: RMS
AvglHeld: 100100

Center Freq 2.422000000 GHz
FHO:

R
Gl ow

Trig: Fros Run
Asten: 40 48

Ref 23.00 dBm

Center Freq)|

i Span 60,00 MHz
Sweep 8.17 s (1001 pts)

Center 242200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

802.11n(HT20), Channel No. 6

Agilera Spectrum Ansbyrer - beeepd S4

Center Freq 2.437000000 GHz
P

o Trig:Fres Run
il

Asten: 40 48

Ref 23.00 dBm

#VBW 10 kHz*

Avg Type: RMS
AvglHeld» 100800

"~ Span 30,00 MHz
4.0% 5 (1001 pts)

Center Freq)|

| 2437000000 GHz|

802.11n(HT40), Channel No. 6

Agilera Spectrum Ansbyrer - beeepd S4

snter Freq 2.437000000 GHz #vg Type: RMS
Center Freq 2.437000000 r S s Fros Run A R0t
(Fhaicime — Adan: 40 68

Ref 23.00 dBm

Center Freq)|
| 2437000000 GHz|

~ Span 60,00 MHz
8.17 5 (1001 pts)

Centet 0 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Center Freq 2.462000000 GHz
P

R
Gl ow

Trig: Fros Run
Asten: 40 48

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Avg Type: RMS
AvglHeld» 100800

4.08 5 (1001 pts)

Center Freq)|

| 2462000000 GHz|

Agilera Spectrum Ansbyrer - beeepd S4

- 457 2 Avg Typa: RMS
Center Freq 2.452000000 G. ‘”‘IIHQ\'&_M“

o e Trig Fras Run
il

Asten: 40 48

Ref 23.00 dBm

Center Freq)|
| 2452000000 GHz|

~ Span 60,00 MHz
£.17 s (1001 pts)

Center 245200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*
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5.5. Spurious RF Conducted Emissions

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer with a known loss. The spectrum analyzer scans
from 30MHz to the 10th harmonic of the carrier. The peak detector is used. RBW and VBW are set to
100 kHz, Sweep is set to ATUO.
The test is in transmitting mode.

Test setup

EUT Splitter Spectrum

Analyzer

Limits

Rule Part 15.247(d) pacifies that “In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power.”

SISO Antenna 1

Network Standards Carrier frequency Reference value Limit

(MHz) (dBm)
2412 -6.785 -26.785

802.11b 2437 -5.255 -25.255
2462 -7.620 -27.62
2412 -5.562 -25.562

802.11g 2437 -8.855 -28.855
2462 -9.393 -29.393
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SISO Antenna 2

ot Ref |
Network Standards Carrler requency ererence vaiue Limit
(MHz) (dBm)
2412 -16.416 -36.416
802.11g 2437 13514 -33.514
2462 -17.495 -37.495
SISO Antenna 3
ot Ref |
Network Standards Carrler requency ererence vaiue Limit
(MHz) (dBm)
2412 -16.751 -36.751
802.11g 2437 -16.183 -36.183
2462 -19.204 -39.204
MIMO
ot Ref |
Network Standards Carrler requency ererence vaiue Limit
(MHz) (dBm)
2412 4.465 -15.535
802.11n
2437 2.951 -17.049
HT20
2462 2.546 17.454
2422 0.955 -19.045
802.11n 2437 0.984 19.016
HT40 : :
2452 1.508 -18.492

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is

with the coverage factor k= 1.96.

Frequency Uncertainty
100kHz-2GHz 0.684 dB
2GHz-26GHz 1.407 dB

TA Technology (Shanghai) Co.,

Ltd.
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FCC RF Test Report

Report No: YBA1612-0108RF01R3

Test Results:
If disturbances were found more than 20dB below limit line, the mark is not required for the EUT.
The signal beyond the limit is carrier.

The signal beyond the limit is carrier

SISO Antenna 1

1 5
Rl ,
-2 . VIFHG
-3
§ g ™
g, L
6 -7
7 -8
-8 -9
303 2 4 6 8 10 12 14 16 18 71018 19 20 21 22 23 24 25 26 265
Frequency in GHz Frequency in GHz
802.11b CH1 30MHz to 18GHz 802.11b CH1 18GHz to 26.5GHz
1 5
El
El
-2
FCC WIFI CSE
-2
FCC WIFI CSE -3
c -3 £ -4
6 7
7 -8
-8 -
3103 2 4 6 8 10 12 14 16 18 -1018 19 20 21 22 23 24 25 26 265
Frequency in GHz Frequency in GHz
802.11b CH6 30MHz to 18GHz 802.11b CH6 18GHz to 26.5GHz
1 5
B
B ,
2 B FCCWIFIGSE
5§ i §
3 4 5 .
6 7
8 -9
303 2 4 6 8 10 12 14 16 18 71018 19 20 21 22 23 24 25 26 265
Frequency in GHz Frequency in GHz
802.11b CH11 30MHz to 18GHz 802.11b CH11 18GHz to 26.5GHz
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1 5
-1
-1
2 FCCIWIFI CSE
2 FCC WIFI CSE -3
§° 5
6 o
7 -8
8 -9
“os 2 4 6 8 10 12 14 16 18 -wm 19 20 21 22 23 24 25 26 265
Frequency in GHz Frequency in GHz
802.11g CH1 30MHz to 18GHz 802.11g CH1 18GHz to 26.5GHz
4 5
-1
Rt 2
-2 ’ FCC WIFI CSE
FCC WIFI CSE ?
& ? £
6 .
-7w -8
-8 -9
"o 2 4 6 8 10 12 " 16 18 -1015 19 20 21 22 23 24 25 26 265
Frequency in GHz Frequency in GHz
802.11g CH6 30MHz to 18GHz 802.11g CH6 18GHz to 26.5GHz
10 5
1 K
-2
-2 FCC WIFI CSE
-3
FCC WIFI CSE
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e s
6 7
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SISO Antenna 2

FCC RF Test Report Report No: YBA1612-0108RF01R3

FCCWIFLCSE

Level in dBm
5
Level in dBm

03 2 4 6 8 10 12 i 16 18 18 19 20 21 2 2 24 2 2 265

Frequency in GHz Frequency in GHz

802.11g CH1 30MHz to 18GHz 802.11g CH1 18GHz to 26.5GHz

Level in dBm
Level in dBm

03 2 4 6 8 10 12 i 16 18 18 19 20 21 2 2 24 2 26 265

Frequency in GHz Frequency in GHz

802.11g CH6 30MHz to 18GHz 802.11g CH6 18GHz to 26.5GHz

w0 5
01
0]
-1
-1
-2
-2
-3
. ) recvhrrest
$ . 5 -
£ 4 =
s 5 5
B .
o .
2 e
-8 -9
g -10(
03 2 4 6 8 10 12 14 16 18 18 19 20 21 22 23 24 25 26 265
Frequency in GHz Frequency in GHz.

802.11g CH11 30MHz to 18GHz 802.11g CH11 18GHz to 26.5GHz
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SISO Antenna 3

Frequency in GHz

802.11g CH11 30MHz to 18GHz

18

5
1
-1
A =
2 a
. FCC WIFI CSE
é FCC WIFI CSE é h
g, g
-6
6 .
7 .
-8
-9
“os 2 4 6 8 10 12 14 16 18 -10
. 18 19 20 21 22 23 24 25 26 265
Frequencyin Gtz Frequency in GHz
802.11g CH1 30MHz to 18GHz 802.11g CH1 18GHz to 26.5GHz
1 5
-1
-1
-2
-2
a -3 FCC WIFLGSE
E FCC WIFILCSE E 4
£ <
E i
N k]
-6
6 -7
7 -8
8 -9
"o 2 4 6 8 10 12 14 16 18 -1015 19 20 21 22 23 24 25 26 265
Frequency in GHz Frequency in GHz
802.11g CH6 30MHz to 18GHz 802.11g CH6 18GHz to 26.5GHz
1 5
o
-10
-1
20
2 -30
FCC WIFI CSE
e & -0
% 74 FCC WIFI GSE 2
% g -50
© 60
-6
=70
-7
-80
-8
-90
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2q 5
1q
El
FCC WIFI CSE
-2
-1
FCC WIFI CSE -3
2
£ £ -4
o [}
3 3
£ -3 ]
T 3 5
2 2
g, K
N -6
51 .
-80 -10
03 2 4 6 8 10 12 14 16 18 18 19 20 21 22 23 24 25 26 265

Frequency in GHz

802.11n (HT20) CH1 30MHz to 18GHz

Frequency in GHz

802.11n (HT20) CH1 18GHz to 26.5GHz

Level in dBm

1

-9
.03 2 4 6 8 10 12 14 16 18
Frequency in GHz

802.11n (HT20) CH6 30MHz to 18GHz

FEC WIFHCSE

Level in dBm

18 19 20 21 22 23 24 25 26 265
Frequency in GHz

802.11n (HT20) CH6 18GHz to 26.5GHz

Level in dBm

19

FCC WIFICSE

03 2 4 6 8 10 12 14 16 18
Frequency in GHz
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18 19 20 21 22 23 24 25 26 265
Frequency in GHz

802.11n (HT20) CH11 18GHz to 26.5GHz

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

Page 37 of 106




&

FCC RF Test Report

Report No: YBA1612-0108RF01R3

Level in dBm

FCC\WIFI/CSE

Frequency in GHz

802.11n (HT40) CH3 30MHz to 18GHz

Level in dBm

FCC WIFI CSE

Frequency in GHz

802.11n (HT40) CH3 18GHz to 26.5GHz

Level in dBm

1

FCC WIFI CSE

Frequency in GHz

802.11n (HT40) CH6 30MHz to 18GHz

Level in dBm

FCC WIFI CSE

18 19 20 21 22 23 24 25 26 265

Frequency in GHz

802.11n (HT40) CH6 18GHz to 26.5GHz

Level in dBm

FCC WIFI CSE

-9
.03 2 4 6 8 10 12 14 16 18
Frequency in GHz

802.11n (HT40) CH9 30MHz to 18GHz

Level in dBm

FCC WIFI CSE

18 19 20 21 22 23 24 25 26 265

Frequency in GHz

802.11n (HT40) CH9 18GHz to 26.5GHz
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5.6. Radiated Emissions in the Restricted Band

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The Equipment Under Test (EUT) was set up on a non-conductive table in the semi-anechoic
chamber. The test was performed at the distance of 3 m between the EUT and the receiving antenna.
The turntable shall be rotated from 0 to 360 degrees for detecting the maximum of radiated spurious
signal level. The measurements shall be repeated with orthogonal polarization of the test antenna.
RBW is set to 100kHz.The data of cable loss and antenna factor has been calibrated in full testing
frequency range before the testing. Sweep the whole frequency band through the range from 9kHz
to the 10th harmonic of the carrier, and the emissions less than 20 dB below the permissible value
are reported.

Set the spectrum analyzer in the following:

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO

(b) AVERAGE: RBW=1MHz / VBW=1MHz / Sweep=AUTO
This setting method can refer to KDB 558074.

The field strength of spurious emission was measured in the following position: EUT stand-up
position (Z axis), lie-down position (X, Y axis). The worst emission was found in stand-up position (Y

axis) and the antenna is vertical.

The test is in transmitting mode.

Test setup
T Anteina
e BT
| —— Hom
Anifenmn
Spectnumn
Y analyzer
— N\
\ p—
Pre-amp - o=
| | L ]
Note: Area side: 2.4mX3.6m
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Limits
Spurious Radiated Emissions are permitted in any of the frequency bands listed below:
MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 3999 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 G608 - 614 5.35-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4125-4.128 25.5-2567 1300 - 1427 BO025-85
417725 -4.17775 37.5-38.25 1435 - 1626.5 90-92
420725-420775 73-746 1645.5 - 1646.5 931-95
6.215-6.218 T48-752 1660 - 1710 10.6-12.7
626775 - 6.26825 108 - 12194 17188-17222 1325-134
6.31175-6.31225 123 - 138 2200 - 2300 1447 -14.5
8.291-8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
837625 -8.38675 156.7- 1569 2690 - 2900 2201-2312
841425-8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29 - 12.293 167.72-173.2 3332-3339 31.2-318
1251975 -12.52025 240 - 285 33458 - 3358 3643 - 36.5
12.57675 - 1257725 322-3354 3600 - 4400 )
13.36-13.41
Limit in restricted band
Frequency of emission (MHz) Field strength(uV/m) Field strength(dBuV/m)
30-88 100 40
88-216 150 43.5
216-960 200 46
Above960 500 54

§15.35(b)

There is also a limit on the radio frequency emissions, as measured using instrumentation with a
peak detector function, corresponding to 20 dB above the maximum permitted average limit.

Peak Limit=74 dBuV/m

Average Limit=54 dBuV/m

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 1.96, U= 3.55 dB.
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Test Results:

PASS

The signal beyond the limit is carrier.
SISO Antenna 1

120 120
10 10
100 100
90 90
80 80
& &
S 1o S 1o
3 2-357840000 Gz 3 2.489625000 GHz
2w 56,092 dByV/ 2w ST.314ge
50 50
40 40
30 30
2310 2320 2340 2360 2380 2400 2420 2430 2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
Frequency in MHz Frequency in MHz
120 120
10 10
100 100
90 90
80 80
H H
& &
5 1o S 1o
S S
5 eof 3 e
2388510000 GHz 2483550000 GHz
50 43:346 dBpV/ 50 44.036 dBUV/
40 40
30 30
2310 2320 2340 2360 2380 2400 2420 2430 2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
Frequency in MHz Frequency in MHz
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SISO Antenna 3

802.11g-Channel 1: Peak

802.11g-Channel 11: Peak

Freauency in MHz

120 120
10 10
100 100
90 90
80 80
s Ect Re PK s ECORE PK
2 &
T T
3 2387970000 GHz H 2,485262500 GHz
g g 56.474 dBV/
§ o 55.494 B/ 3 o
v
50 50
40 40
30 30
2310 2320 2340 2360 2380 2400 2420 2430 2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
Frequency in MHz Frequency in MHz
120 120
" 110
100 100
90 %
80 80]
3 3
& &
T T
H H
3 e 3 e
2.388960000 GHz 2484575000 GHZ
50 43.253 dBUV/ 50 43.966 dByV/
40 40
30 30
2310 2320 2340 2360 2380 2400 2420 2430 2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500

Freauency in MHz
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MIMO

802.11n HT20 -Channel 1: Peak

ECC RE PK

63,855 dBV/
v

Level in dBuV/

2310 2320 2340 2360 2380 2400 2420 2430

Freauency in MHz

Level in dBuV/

802.11n HT20-Channel 11: Peak

ECG RE PK

56253/

2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500

Freauency in MHz

802.11n HT20-Channel 1: Average

Level in dBuV/

2.389590000 GHz
47187 GBVI

Level in dBuV/

802.11n HT20-Channel 11: Average

2.484512500 GHz

Frequency in MHz

5ol 5ol 4351VENV/

40 40

301 301

Frequency in MHz Frequency in MHz
802.11n HT40 -Channel 3: Peak 802.11n HT40-Channel 9: Peak

1207 WZUI

901 901

801 801 2484737500 GHz
51 2388300000 GHz CC RE PK 51 70.696 dBpV/ CQ RE PK
%"SS 701 4:; 70 A 4
g 601 g 60

501 501

301 301

Frequency in MHz

802.11n HT40-Channel 3: Average

Level in dBV/

60f 2.389530000 GHz
50,823 BUVI

2310 2320 2340 2360 2380 2400 2420 2430
Frequency in MHz

Level in dByV/

802.11n HT40-Channel 9: Average

120
110

100]

60 2487387500 GHz
53.0i3gBuV]

2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
Frequency in MHz
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5.7. Radiates Emission

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 102.5kPa

Method of Measurement

The test set-up was made in accordance to the general provisions of ANSI C63.10-2013.The
Equipment Under Test (EUT) was set up on a non-conductive table in the semi-anechoic chamber.
The test was performed at the distance of 3 m between the EUT and the receiving antenna. The
radiated emissions measurements were made in a typical installation configuration.

Sweep the whole frequency band through the range from 9 kHz to the 10th harmonic of the carrier,
and the emissions less than 20 dB below the permissible value are reported.

During the test, below 30MHz, the center of the loop shall be 1 meters; above 30MHz, the height of
receive antenna shall be moved from 1 to 4 meters, and the antenna shall be performed under
horizontal and vertical polarization. The turntable shall be rotated from 0 to 360 degrees for detecting
the maximum of radiated spurious signal level. The measurements shall be repeated with orthogonal
polarization of the test antenna. The data of cable loss and antenna factor has been calibrated in full
testing frequency range before the testing.

Set the spectrum analyzer in the following:

Below 1GHz (detector: Peak and Quasi-Peak)

RBW=100 kHz / VBW=300 kHz / Sweep=AUTO

Above 1GHz (detector: Peak):

(a) PEAK: RBW=1MHz VBW=3MHz/ Sweep=AUTO

(b) AVERAGE: RBW=1MHz / VBW=3MHz / Sweep=AUTO

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the

worst case was recorded.

The test is in transmitting mode.
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Test setup
9KHz~~~ 30MHz

Loop
antenna

A

Turntable

— 6:8_ Spectrum
- IV -om : l Analyzer
Gi : Coaxial Cable /

round Plane

30MHz~~~ 1GHz

Antenna
| [~ tower
i C—

3m

Turntable 1m to 4m

EUT

- N (;:5_ | Spectrum
—:3 I o ' L l Analyzer
G Coaxial Cable /

round Plane

Above 1GHz
: . AnTeiina
& ROWEr
| —— Hom
EUT 11 ﬂ 3]11 ‘_ / AnCenm
Tumtable : —~g “ Specinumn
] EI__ \ analyzer
EUT 11 — 'l_.,
 — \
- 15m/\/\/\/\/\/\| - Pre-amigp _:
L e ¥ [ 1T - ]
— 2 4rn —4
Note: Area side: 2.4mX3.6m
TA Technology (Shanghai) Co., Ltd. Page 45 of 106

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(A&

) FCC RF Test Report

Report No: YBA1612-0108RF01R3

Limits

Rule Part 15.247(d) specifies that “In addition, radiated emissions which fall in the restricted bands,
as defined in § 15.205(a), must also comply with the radiated emission limits specified in § 15.209(a)

(see § 15.205(c)).”

Limit in restricted band

Frequency of emission (MHz) Field strength(uV/m) Field strength(dBuV/m)
0.009-0.490 2400/F(kHz) /
0.490-1.705 24000/F (kHz) /

1.705-30.0 30 /
30-88 100 40
88-216 150 43.5
216-960 200 46
Above960 500 54
§15.35(b)

There is also a limit on the radio frequency emissions, as measured using instrumentation with a
peak detector function, corresponding to 20 dB above the maximum permitted average limit.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is

with the coverage factor k= 1.96.

Frequency Uncertainty
9KHz-30MHz 3.55dB
30MHz-200MHz 4.19dB
200MHz-1GHz 3.63 dB
Above 1GHz 3.68 dB

TA Technology (Shanghai) Co., Ltd.
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Test result

Sweep from 9 kHz to 30MHz, and the emissions more than 20 dB below the permissible value are

not reported.

The following graphs display the maximum values of horizontal and vertical by software.
For above 1GHz, Blue trace uses the peak detection, Green trace uses the average detection.

SISO Antenna 1 802.11b CH1

80T
70T
60T

50T

FCC RE 0.03-1GHz QP Class B

FCCPart 15[RE-QP(Class BIL

;S 40 | IQQ L g
$ wf « >
20T ’
1of
(3)OM I 5I0 6I0 8I0 10I0M 2;)0 3(i)0 4(i)0 5:)0 i i 8:)0 1iG
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Frequency | Quasi-Peak | Height Polarization Azimuth R:::li:g ?:::t:_t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) | (dBuV/m)
49.847500 20.8 100.0 \Y 246.0 33.8 -13.0 19.2 40.0
87.633750 27.8 125.0 V 112.0 38.9 -11.1 12.2 40.0
148.137500 331 125.0 H 25.0 42.2 -9.1 10.4 43.5
232.766250 39.4 125.0 H 257.0 52.8 -13.4 6.6 46.0
258.966250 39.0 100.0 H 250.0 53.3 -14.3 7.0 46.0
298.775000 40.1 100.0 H 237.0 55.5 -15.4 5.9 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor

2. Correction Factor = Antenna factor+ Insertion loss (cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak
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RE 1G-3GHz PK+AV
11
|
101 II
90
80 FCC RE PK
~ 70 |
3 1
g Gi '
3 soi
30Eluj.:,uM{.J.Jpﬁ-ﬁuﬁm’kw.... - A
20
101 t t t t t t t |
1000 1500 2000 2500 3000
Frequency in MHz
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valuleg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ( ) | (cm) (deg) (dBuV/im) | (dB) (dB) | ( )
1097.000000 51.3 101.0 \Y 84.0 60.2 -8.9 22.7 74
1222.500000 51.5 101.0 \Y, 72.0 59.3 -7.8 22.5 74
1595.500000 48.5 101.0 V 193.0 54.9 -6.4 25.5 74
2000.000000 47.7 101.0 \Y 84.0 51.1 -3.4 26.3 74
3000.000000 54.7 202.0 \Y 220.0 57.0 -2.3 19.3 74
2293.500000 49.8 101.0 \Y, 48.0 51.7 -1.9 242 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (em) @0 | muvim) | (@g) | (@8 | )
1192.750000 355 101.0 \Y 48.0 43.7 -8.2 18.5 54
1216.250000 36.3 101.0 \Y, 84.0 442 -7.9 17.7 54
1595.250000 34.0 101.0 V 266.0 40.4 -6.4 20.0 54
2000.000000 421 101.0 \Y 84.0 45.5 -3.4 11.9 54
3000.000000 48.2 101.0 \Y 0.0 50.5 -2.3 5.8 54
2275.500000 37.0 101.0 \Y, 0.0 38.5 -1.5 17.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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RE 3-18GHz PK+AV
101
90
80
FCC RE PK
701{‘
-~ 60 %
=
g sop ” * =
T 40
k3 - | I -
30 . Am_j. "y |
20
1
0' i i T T T T T i
3G 5G 6 7 8 9 10G 18G
Frequency in Hz
Radiates Emission from 3GHz to 18GHz
Readi C t
Frequency Peak | Height | . Azimuth 3:..,'29 F::;cr Margin | Limit
MH dBuV/ d dB dBuV/
(MHz) (dBuV/im) | (cm) (deg) (dBuV/im)  (dB) (dB) | (dBuV/m)
3000.000000 47.6 202.0 \Y 16.0 50.8 -3.2 26.4 74
4998.750000 45.9 202.0 \Y 341.0 47.5 -1.6 28.1 74
7235.625000 49.0 102.0 \Y 44.0 55.8 -6.8 25.0 74
9253.125000 48.9 102.0 \Y 0.0 58.5 -9.6 25.1 74
12641.250000 52.1 202.0 H 67.0 66.6 -14.5 21.9 74
17705.625000 62.9 202.0 \Y 200.0 87.6 -24.7 11.1 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readi C t
Frequency Average Height Polarization Azimuth ::Iulzg F:::rt‘::i Margin Limit
MH dBuV/m cm de dB dBuV/m
(MHz) | (dBuVim)  (cm) de0) | puvim) | (@g) | @B) | (@BuVim)
3000.000000 39.4 202.0 \Y 16.0 42.6 -3.2 14.6 54
4822.500000 36.7 102.0 \Y 139.0 38.0 -1.3 17.3 54
7235.625000 40.6 102.0 \Y 44.0 47.4 -6.8 13.4 54
9648.750000 38.2 202.0 \Y 0.0 48.0 -9.8 15.8 54
10001.250000 42.7 102.0 H 315.0 52.4 -9.7 11.3 54
18000.000000 50.9 102.0 \Y 162.0 76.4 -25.5 3.1 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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RE 18-26.5GHz PK+AV
101
90
80 FCC RE PK
70E
3
e Zaom <
% 401;» e e ™ i B L e B G i SR - i
30
20
101I8 i 1I9 I 2I0 I 2I1 I 2IZ I 2I(3 I 2I4 I 2IS I 2IG 26;.5
Frequency in GHz
Radiates Emission from 18GHz to 26.5GHz
Frequency Peak Polarization Azimuth R::ﬁj:g (;Z::;t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19055.062500 53.0 \Y 354.0 58.2 -5.2 21.0 74
20190.875000 52.2 \ 260.0 58.1 -5.9 21.8 74
21588.062500 53.3 \ 164.0 61.3 -8.0 20.7 74
22440.187500 54.3 \Y 177.0 61.3 -7.0 19.7 74
23749.187500 54 .1 \Y 205.0 60.0 -5.9 19.9 74
26366.125000 55.6 H 24.0 61.0 -5.4 18.4 74

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g i:::tiit Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
18343.187500 40.5 \Y 205.0 43.7 -3.2 13.5 54
20000.687500 41.2 H 0.0 46.9 -5.7 12.8 54
20621.187500 41.2 \Y 96.0 47.7 -6.5 12.8 54
21970.562500 42.2 V 177.0 50.2 -8.0 11.8 54
23744.937500 421 \Y 232.0 48.0 -5.9 11.9 54
26377.812500 43.3 \Y 327.0 48.7 -5.4 10.7 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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SISO Antenna 1 802.11b CH6

80T
70T
60T

50T

FCC RE 0.03-1GHz QP Class B

FCCPart 15[RE-QP(Class BIL

s f
| P
ER) o
S0k »
iof
gOM 5i0 6i0 i 8i0 10:.')M 2;)0 3(i)0 4(i)0 i i 1iG
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Frequency | Quasi-Peak | Height Polarization Azimuth Rj:::i:g (;Z::;t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) | (dBuV/m)
52.871250 22.6 100.0 V 257.0 35.4 -12.8 17.4 40.0
86.057500 27.8 125.0 H 241.0 38.4 -10.6 12.2 40.0
166.001250 32.6 125.0 H 291.0 42.6 -10.0 10.9 43.5
219.427500 39.1 114.0 H 262.0 52.0 -12.9 6.9 46.0
301.917500 37.7 100.0 H 224.0 53.2 -15.5 8.3 46.0
796.623750 33.3 100.0 \ 114.0 57.6 -24.3 12.7 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor

2. Correction Factor = Antenna factor+ Insertion loss (cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak
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RE 1G-3GHz PK+AV
10
90 |
80 |
| FCC RE PK
7? |
-~ 60
=
e oI
3 40} I o | S
- 30:_._. jebhmt -
20T
7
0 t t t t t t t |
1000 1500 2000 2500 3000
Frequency in MHz
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readi (03 t
Frequency Peak Height Polarization Azimuth 3:“::9 F:::ti; Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ( ) | (cm) (deg) (dBuV/im) | (dB) (dB) | ( )
1197.500000 46.3 101.0 Vv 267.0 54.5 -8.2 27.7 74
1267.000000 449 101.0 V 357.0 52.6 7.7 29.1 74
1676.000000 45.4 101.0 V 110.0 50.5 -5.1 28.6 74
2067.000000 52.8 101.0 H 296.0 55.9 -3.1 21.2 74
2661.500000 52.3 101.0 Vv 339.0 52.6 -0.3 21.7 74
3000.000000 54.6 101.0 Vv 0.0 56.9 2.3 194 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (em) @0 | muvim) | (@g) | (@8 | )
1198.250000 34.4 101.0 \Y 267.0 42.6 -8.2 19.6 54
1201.000000 34.0 101.0 Vv 267.0 42.2 -8.2 20.0 54
1695.000000 341 101.0 V 314.0 39.1 -5.0 19.9 54
2000.250000 39.5 101.0 Vv 71.0 42.9 -34 14.5 54
2662.750000 39.5 101.0 \Y 297.0 39.8 -0.3 14.5 54
3000.000000 457 101.0 H 0.0 48.0 -2.3 8.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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RE 3-18GHz PK+AV
101
90
80
FCC RE PK
701{‘
-~ 60 *
2 k3
8 50
g o * A .
o 40+
- 30— o P
20
1
0+ t t t t t t t |
3G 5G 6 7 8 10G 18G
Frequency in Hz
Radiates Emission from 3GHz to 18GHz
Readi C t
Frequency Peak | Height | . Azimuth 3:..,'29 F::;cr Margin | Limit
MH dBuV/ d dB dBuV/
(MHz) | (dBuV/m)  (cm) @e9)  muvim) (g (@B | (@Buvim)
3000.000000 44.9 101.0 H 0.0 48.1 -3.2 29.1 74
5377.500000 43.6 101.0 \Y 331.0 45.9 -2.3 304 74
6978.750000 46.9 101.0 H 33.0 53.2 -6.3 27.1 74
9841.875000 47.8 101.0 H 7.0 58.0 -10.2 26.2 74
12643.125000 52.3 101.0 \Y 358.0 66.7 -14.4 21.7 74
17703.750000 62.8 101.0 \Y 303.0 87.5 -24.7 11.2 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readi C t
Frequency Average Height Polarization Azimuth ::Iulzg F:::rt‘::i Margin Limit
MH dBuV/m cm de dB dBuV/m
(MHz) | (dBuVim)  (cm) de0) | puvim) | (@g) | @B) | (@BuVim)
3000.000000 35.1 101.0 H 0.0 38.3 -3.2 18.9 54
4998.750000 31.9 101.0 H 0.0 33.5 -1.6 22.1 54
6999.375000 36.9 101.0 \Y 0.0 43.4 -6.5 17.1 54
9744.375000 36.2 101.0 \Y 142.0 46.1 -9.9 17.8 54
12643.125000 40.3 101.0 \Y 358.0 54.7 -14.4 13.7 54
18000.000000 50.8 101.0 \Y 197.0 76.3 -25.5 3.2 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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Frequency in GHz
Radiates Emission from 18GHz to 26.5GHz
Readi C t
Frequency Peak Polarization Azimuth 3:Iulzg F:::;: Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) ) @e9) | muvim) @m @B  ( )
19038.062500 52.5 \Y 138.0 57.6 -5.1 21.5 74
19978.375000 52.7 \Y 233.0 58.4 5.7 21.3 74
20648.812500 53.3 \Y 260.0 59.9 -6.6 20.7 74
21930.187500 53.9 H 111.0 61.9 -8.0 20.1 74
23761.937500 53.9 \Y 274.0 59.8 -5.9 20.1 74
25988.937500 56.8 H 193.0 62.2 5.4 17.2 74

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g i:::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19031.687500 40.5 \Y 206.0 45.6 -5.1 13.5 54
20000.687500 40.9 \ 40.0 46.6 -5.7 13.1 54
20628.625000 411 \Y 233.0 47.6 -6.5 12.9 54
21896.187500 42.0 \% 96.0 50.0 -8.0 12.0 54
23744.937500 41.9 H 235.0 47.8 -5.9 12.1 54
26368.250000 43.3 \Y 246.0 48.7 -5.4 10.7 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: YBA1612-0108RF01R3

SISO Antenna 1 802.11b CH11

80T
70T
60T

50T

FCC RE 0.03-1GHz QP Class B

FCCPart 15[RE-QP(Class BIL

o 40 \d
Ll . * %,
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!
gOIM 5IO 6I0 SIO 10;.')M 2;)0 3(i)0 4(i)0 i i 800 1iG
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Frequency | Quasi-Peak | Height Polarization Azimuth Rj:::i:g (;Z::;t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) | (dBuV/m)
30.606250 26.2 100.0 \% 190.0 38.1 -11.9 13.8 40.0
87.633750 29.3 125.0 H 235.0 40.4 -11.1 10.7 40.0
148.137500 32.9 125.0 H 29.0 42.0 -9.1 10.6 43.5
232.370000 38.6 125.0 H 273.0 52.0 -13.4 7.4 46.0
298.776250 36.7 100.0 H 253.0 52.1 -15.4 9.3 46.0
313.002500 32.8 100.0 H 226.0 48.5 -15.7 13.2 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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RE 1G-3GHz PK+AV
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Frequency in MHz
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valuleg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (em) @e0)  muvim| (@ | @B )
1190.250000 51.2 102.0 V 73.0 59.4 -8.2 22.8 74
1207.750000 51.3 102.0 \Y, 36.0 59.4 -8.1 22.7 74
1593.000000 46.6 102.0 V 258.0 53.0 -6.4 274 74
2000.000000 48.0 102.0 V 73.0 51.4 -3.4 26.0 74
3000.000000 54.7 102.0 V 0.0 57.0 -2.3 19.3 74
2281.500000 48.1 202.0 \Y, 67.0 49.5 -1.4 25.9 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain
Readin Correct
Frequency Average Height Polarization Azimuth valuleg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (em) @0 | muvim) | (@g) | (@8 | )
1182.750000 34.7 102.0 V 36.0 42.7 -8.0 19.3 54
1229.000000 35.3 102.0 \Y, 36.0 43.0 -7.7 18.7 54
1593.750000 34.4 102.0 V 196.0 40.8 -6.4 19.6 54
2000.000000 42.0 202.0 \Y, 150.0 45.4 -3.4 12.0 54
3000.000000 47.9 202.0 V 212.0 50.2 -2.3 6.1 54
2251.750000 36.1 202.0 \Y, 0.0 38.4 -2.3 17.9 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in Hz
Radiates Emission from 3GHz to 18GHz
Readi C t
Frequency Peak | Height | . Azimuth 3:..,'29 F::;cr Margin | Limit
MH dBuV/ d dB dBuV/
(MHz) | (dBuV/m)  (cm) @e9)  muvim) (g (@B | (@Buvim)
3000.000000 47.5 202.0 \Y 17.0 50.7 -3.2 26.5 74
4998.750000 451 202.0 \Y 341.0 46.7 -1.6 28.9 74
7235.625000 47 .4 102.0 \Y 44.0 54.2 -6.8 26.6 74
9240.000000 48.4 202.0 \Y 62.0 58.3 -9.9 25.6 74
12738.750000 51.9 202.0 \Y 108.0 66.0 -14.1 22.1 74
18000.000000 62.7 202.0 H 297.0 88.2 -25.5 11.3 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readi C t
Frequency Average Height Polarization Azimuth ::Iulzg F:::rt‘::i Margin Limit
MH dBuV/m cm de dB dBuV/m
(MHz) | (dBuVim)  (cm) de0) | puvim) | (@g) | @B) | (@BuVim)
3000.000000 38.8 202.0 \Y 17.0 42.0 -3.2 15.2 54
4998.750000 34.6 202.0 \Y 341.0 36.2 -1.6 19.4 54
7235.625000 40.4 102.0 \Y 44.0 47.2 -6.8 13.6 54
8000.625000 36.8 102.0 H 39.0 44 1 -7.3 17.2 54
10001.250000 42.5 102.0 H 312.0 52.2 -9.7 11.5 54
18000.000000 50.9 102.0 H 39.0 76.4 -25.5 3.1 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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RE 18-26.5GHz PK+AV
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Frequency in GHz
Radiates Emission from 18GHz to 26.5GHz
Frequency Peak Polarization Azimuth R::ﬁj:g (;Z::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)

19038.062500 52.7 H 59.0 57.8 -5.1 213 74
20329.000000 52.3 \Y 325.0 58.3 -6.0 21.7 74
20782.687500 53.8 \Y 339.0 60.7 -6.9 20.2 74
21921.687500 55.2 Vv 151.0 63.2 -8.0 18.8 74
23754.500000 54.4 \Y% 244.0 60.3 -5.9 19.6 74
26416.062500 55.1 \Y 325.0 60.5 -5.4 18.9 74

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g i:::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19025.312500 40.4 \Y 69.0 45.5 -5.1 13.6 54
20000.687500 41.4 H 32.0 471 -5.7 12.6 54
21839.875000 411 \Y 285.0 491 -8.0 12.9 54
21944.000000 42.3 \ 0.0 50.3 -8.0 11.7 54
23753.437500 42.0 H 0.0 47.9 -5.9 12.0 54
26353.375000 43.3 H 86.0 48.7 -5.4 10.7 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

Page 58 of 106




(A&

e,

FCC RF Test Report

Report No: YBA1612-0108RF01R3

SISO Antenna 3 802.11g CH1

80T
70T
60T

50T

FCC RE 0.03-1GHz QP Class B

FCCPart 15[RE-QP(Class BIL

- 40
% 30% o ¢ e 4 %
20
!
gOIM 5IO 6I0 SIO 10;.')M 2;)0 3(i)0 4(i)0 i i 800 1iG
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Frequency | Quasi-Peak | Height Polarization Azimuth Rj:::i:g (;Z::;t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) | (dBuV/m)
30.606250 25.8 100.0 \% 303.0 37.7 -11.9 14.2 40.0
86.057500 271 125.0 \% 124.0 37.7 -10.6 12.9 40.0
148.137500 32.9 125.0 H 21.0 42.0 -9.1 10.6 435
299.296250 36.0 100.0 H 252.0 51.4 -15.4 10.0 46.0
356.768750 30.1 100.0 H 199.0 46.9 -16.8 15.9 46.0
796.623750 33.7 100.0 \ 112.0 58.0 -24.3 12.3 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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~__ FCC RF Test Report Report No: YBA1612-0108RF01R3
RE 1G-3GHz PK+AV
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Frequency in MHz
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valuleg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (em) @e0)  muvim| (@ | @B )
1038.750000 51.4 103.0 H 57.0 60.5 -9.1 22.6 74
1252.000000 51.8 103.0 \Y, 185.0 59.8 -8.0 22.2 74
1596.750000 47.2 103.0 Vv 49.0 53.6 -6.4 26.8 74
2000.250000 48.5 202.0 V 149.0 51.9 -3.4 25.5 74
3000.000000 54.3 103.0 Vv 0.0 56.6 -2.3 19.7 74
2292.000000 50.0 103.0 \Y, 0.0 51.8 -1.8 24.0 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (em) @0 | muvim) | (@g) | (@8 | )
1197.250000 34.9 103.0 V 98.0 43.1 -8.2 191 54
1286.250000 36.5 103.0 \Y, 86.0 442 -7.7 17.5 54
1646.250000 33.9 202.0 V 202.0 38.8 -4.9 20.1 54
2000.250000 41.6 103.0 \Y, 86.0 45.0 -3.4 12.4 54
3000.000000 48.2 202.0 V 138.0 50.5 -2.3 5.8 54
2279.750000 37.0 103.0 \Y, 0.0 38.3 -1.3 17.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in Hz
Radiates Emission from 3GHz to 18GHz
Readi C t
Frequency Peak | Height | . Azimuth 3:..,'29 F::;cr Margin | Limit
MH dBuV/ d dB dBuV/
(MHz) | (dBuV/m)  (cm) @e9)  muvim) (g (@B | (@Buvim)
3000.000000 47.2 202.0 \Y 16.0 50.4 -3.2 26.8 74
4822.500000 45.2 202.0 \Y 0.0 46.5 -1.3 28.8 74
7235.625000 47.5 102.0 \Y 341.0 54.3 -6.8 26.5 74
9238.125000 48.9 202.0 \Y 0.0 58.8 -9.9 25.1 74
12663.750000 51.9 202.0 H 0.0 65.8 -13.9 22.1 74
17707.500000 62.5 202.0 H 0.0 87.2 -24.7 11.5 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readi C t
Frequency Average Height Polarization Azimuth ::Iulzg F:::rt‘::i Margin Limit
MH dBuV/m cm de dB dBuV/m
(MHz) | (dBuVim)  (cm) de0) | puvim) | (@g) | @B) | (@BuVim)
3616.875000 39.3 202.0 \Y 0.0 41.3 -2.0 14.7 54
4822.500000 36.2 102.0 \Y 183.0 375 -1.3 17.8 54
7235.625000 40.8 102.0 \Y 341.0 47.6 -6.8 13.2 54
9648.750000 37.7 202.0 \Y 0.0 47.5 -9.8 16.3 54
10001.250000 42.2 102.0 H 292.0 51.9 -9.7 11.8 54
17998.125000 50.7 202.0 H 320.0 76.1 -25.4 3.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in GHz
Radiates Emission from 18GHz to 26.5GHz
Readi C t
Frequency Peak Polarization Azimuth 3:Iulzg F:::;: Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) ) @e9) | muvim) @m @B  ( )
19029.562500 52.5 H 4.0 57.6 -5.1 21.5 74
20259.937500 52.5 \Y 138.0 58.4 -5.9 21.5 74
20647.750000 53.3 \Y 232.0 59.9 -6.6 20.7 74
21897.250000 54.5 \Y 219.0 62.5 -8.0 19.5 74
23778.937500 54.5 \Y 125.0 60.4 -5.9 19.5 74
26362.937500 55.6 \Y 327.0 61.0 5.4 18.4 74

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g i:::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19030.625000 40.3 \Y 314.0 454 -5.1 13.7 54
20000.687500 41.0 \Y 0.0 46.7 -5.7 13.0 54
21839.875000 411 \Y 0.0 491 -8.0 12.9 54
21964.187500 42.2 H 99.0 50.2 -8.0 11.8 54
23754.500000 421 H 0.0 48.0 -5.9 11.9 54
26341.687500 43.1 \Y 152.0 48.5 -5.4 10.9 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: YBA1612-0108RF01R3

SISO Antenna 3 802.11g CH6

80T
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FCC RE 0.03-1GHz QP Class B

FCCPart 15[RE-QP(Class BIL
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30M 50 60 80 100M 200 300 400 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3:“::9 F::t:" Margin Limit
MH dBuV/ d dB dBuV/
(MHz)  (dBuV/m) | (cm) €e0) | muvim) | (@ | (@B) | (dBuVim)
30.606250 23.4 100.0 V 300.0 35.3 -11.9 16.6 40.0
86.057500 27.2 125.0 V 135.0 37.8 -10.6 12.8 40.0
148.137500 33.2 125.0 H 20.0 42.3 -9.1 10.3 43.5
232.371250 37.8 125.0 H 268.0 51.2 -13.4 8.2 46.0
356.077500 20.9 100.0 H 197.0 37.7 -16.8 251 46.0
845.685000 25.3 114.0 \Y, 279.0 50.2 -24.9 20.7 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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RE 1G-3GHz PK+AV
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Frequency in MHz
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readi Cc t
Frequency Peak Height Polarization Azimuth 3:“::9 F:::ti; Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (em) @e0)  muvim| (@ | @B )
1197.000000 449 101.0 \Y 326.0 53.1 -8.2 29.1 74
1270.250000 45.5 101.0 \Y, 357.0 53.2 -7.7 28.5 74
1703.000000 45.6 101.0 H 218.0 50.5 -4.9 28.4 74
2050.250000 52.4 101.0 H 305.0 55.6 -3.2 21.6 74
2132.500000 53.5 101.0 \Y 340.0 55.9 -2.4 20.5 74
2995.250000 53.8 101.0 H 0.0 56.1 -2.3 20.2 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (em) @0 | muvim) | (@g) | (@8 | )
1198.250000 33.6 101.0 \Y 267.0 41.8 -8.2 20.4 54
1270.500000 33.9 101.0 \Y, 357.0 41.6 -7.7 20.1 54
1683.500000 34.2 101.0 V 35.0 39.2 -5.0 19.8 54
2000.000000 394 101.0 \Y 61.0 42.8 -3.4 14.6 54
2190.750000 38.1 101.0 \Y 315.0 40.3 -2.2 15.9 54
3000.000000 459 101.0 \Y, 200.0 48.2 -2.3 8.1 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in Hz
Radiates Emission from 3GHz to 18GHz
Readi C t
Frequency Peak | Height | . Azimuth 3:..,'29 F‘;::; Margin | Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @9 muvim (@ @B )
3000.000000 447 101.0 H 0.0 47.9 -3.2 29.3 74
5394.375000 42.9 101.0 \Y 0.0 45.3 2.4 31.1 74
6999.375000 47.3 101.0 H 6.0 53.8 -6.5 26.7 74
9249.375000 48.1 101.0 Y 219.0 57.8 -9.7 25.9 74
12639.375000 52.2 101.0 \Y 192.0 66.7 -14.5 21.8 74
17709.375000 62.7 101.0 H 34.0 87.4 -24.7 11.3 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readi C t
Frequency Average Height Polarization Azimuth \‘:Iulzg F::::: Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) €e9) | mwvim) | @) | @@ | )
3000.000000 35.2 101.0 H 0.0 384 -3.2 18.8 54
4998.750000 31.5 101.0 H 279.0 33.1 -1.6 22.5 54
6999.375000 37.2 101.0 Y 0.0 43.7 -6.5 16.8 54
9238.125000 36.2 101.0 \Y 219.0 46.1 -9.9 17.8 54
12641.250000 40.2 101.0 \Y 354.0 54.7 -14.5 13.8 54
17992.500000 50.7 101.0 Y 0.0 76.0 -25.3 3.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in GHz
Radiates Emission from 18GHz to 26.5GHz
Frequency Peak Polarization Azimuth R::ﬁj:g (;Z::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)

19049.750000 52.7 \Y% 55.0 57.9 -5.2 213 74
20220.625000 53.3 \Y% 299.0 59.2 -5.9 20.7 74
21808.000000 54.1 \ 0.0 62.1 -8.0 19.9 74
21901.500000 54.4 H 68.0 62.4 -8.0 19.6 74
23750.250000 54.3 H 68.0 60.2 -5.9 19.7 74
26333.187500 55.4 \Y 232.0 60.8 -5.4 18.6 74

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g i:::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19044.437500 40.3 \Y 325.0 45.5 -5.2 13.7 54
20000.687500 40.9 \Y 0.0 46.6 -5.7 13.1 54
21838.812500 41.2 \Y 259.0 49.2 -8.0 12.8 54
21923.812500 421 \Y 69.0 50.1 -8.0 11.9 54
23753.437500 41.9 \ 339.0 47.8 -5.9 12.1 54
26401.187500 43.1 \Y 312.0 48.5 -5.4 10.9 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1612-0108RF01R3

SISO Antenna 3 802.11g CH11

80T
70T
60T

50T

FCC RE 0.03-1GHz QP Class B

FCCPart 15[RE-QP(Class BIL

S f
: o " » Y
;
!
gOIM 5IO 6I0 SIO 10;.')M 2;)0 3(i)0 4(i)0 i i 800 1iG
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Frequency | Quasi-Peak | Height Polarization Azimuth Rj:::i:g (;Z::;t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) | (dBuV/m)
30.606250 25.9 100.0 \% 209.0 37.8 -11.9 14.1 40.0
87.633750 29.2 125.0 H 243.0 40.3 -11.1 10.8 40.0
148.137500 33.1 125.0 H 25.0 42.2 -9.1 10.4 435
232.371250 39.0 125.0 H 267.0 52.4 -13.4 7.0 46.0
500.005000 29.6 114.0 \% 293.0 49.5 -19.9 16.4 46.0
798.161250 32.3 125.0 H 17.0 56.6 -24.3 13.7 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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RE 1G-3GHz PK+AV
101
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20
1
0 T i T T i T T i i
1000 1500 2000 2500 3000
Frequency in MHz
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valuleg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (em) @e0)  muvim| (@ | @B )
1151.000000 50.9 102.0 V 81.0 59.4 -8.5 23.1 74
1229.750000 54.2 102.0 \Y, 81.0 61.9 -1.7 19.8 74
1596.000000 47.9 102.0 V 46.0 54.3 -6.4 26.1 74
1999.750000 49.5 202.0 V 148.0 52.9 -3.4 24.5 74
3000.000000 54 .1 102.0 V 0.0 56.4 -2.3 19.9 74
2305.000000 47 1 102.0 \Y, 225.0 49.2 -2.1 26.9 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain
Readin Correct
Frequency Average Height Polarization Azimuth valuleg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (em) @0 | muvim) | (@g) | (@8 | )
1156.250000 33.7 102.0 V 81.0 421 -8.4 20.3 54
1251.750000 35.8 102.0 \Y, 92.0 43.8 -8.0 18.2 54
1596.000000 34.5 102.0 V 46.0 40.9 -6.4 19.5 54
2000.000000 41.9 202.0 \Y, 64.0 45.3 -3.4 121 54
3000.000000 48.1 202.0 V 179.0 50.4 -2.3 59 54
2250.000000 38.3 202.0 \Y, 148.0 40.6 -2.3 15.7 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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RE 3-18GHz PK+AV
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0+ t t t t t t t |
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Frequency in Hz
Radiates Emission from 3GHz to 18GHz
Readi C t
Frequency Peak | Height | . Azimuth 3:..,'29 F::;cr Margin | Limit
MH dBuV/ d dB dBuV/
(MHz) (dBuV/im) | (cm) (deg) (dBuV/im)  (dB) (dB) | (dBuV/m)
3000.000000 46.7 202.0 \Y 17.0 49.9 -3.2 27.3 74
4998.750000 44.8 202.0 \Y 341.0 46.4 -1.6 29.2 74
7235.625000 46.9 102.0 \Y 0.0 53.7 -6.8 27.1 74
9271.875000 48.9 202.0 \Y 198.0 58.2 -9.3 25.1 74
12648.750000 51.9 202.0 H 251.0 66.1 -14.2 22.1 74
17977.500000 62.8 202.0 \Y 108.0 87.7 -24.9 11.2 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readi C t
Frequency Average Height Polarization Azimuth ::Iulzg F:::rt‘::i Margin Limit
MH dBuV/m cm de dB dBuV/m
(MHz) | (dBuVim)  (cm) de0) | puvim) | (@g) | @B) | (@BuVim)
3616.875000 38.7 202.0 \Y 315.0 40.7 -2.0 15.3 54
4998.750000 34.7 202.0 \Y 341.0 36.3 -1.6 19.3 54
7235.625000 40.7 102.0 \Y 0.0 47.5 -6.8 13.3 54
9648.750000 37.1 202.0 \Y 0.0 46.9 -9.8 16.9 54
10001.250000 42.1 102.0 H 315.0 51.8 -9.7 11.9 54
18000.000000 50.7 102.0 \Y 0.0 76.2 -25.5 3.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in GHz
Radiates Emission from 18GHz to 26.5GHz
Frequency Peak Polarization Azimuth R::ﬁj:g (;Z::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)

19048.687500 52.4 \Y% 343.0 57.6 -5.2 216 74
20077.187500 52.4 \Y 0.0 58.1 -5.7 21.6 74
21823.937500 53.3 H 99.0 61.3 -8.0 20.7 74
21963.125000 54.7 H 0.0 62.7 -8.0 19.3 74
23636.562500 54.4 \Y% 127.0 60.3 -5.9 19.6 74
26341.687500 55.0 \Y% 97.0 60.4 -5.4 19.0 74

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g i:::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19034.875000 40.5 H 59.0 45.6 -5.1 13.5 54
20000.687500 41.3 H 31.0 47.0 -5.7 12.7 54
20628.625000 41.0 H 0.0 47.5 -6.5 13.0 54
21978.000000 42.2 \Y 154.0 50.2 -8.0 11.8 54
23741.750000 41.8 \Y 97.0 47.7 -5.9 12.2 54
26360.812500 43.0 \Y 154.0 48.4 -5.4 11.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1612-0108RF01R3

MIMO
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Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Frequency | Quasi-Peak | Height Polarization Azimuth Rj:::i:g (;Z::;t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) | (dBuV/m)
30.410000 21.0 100.0 \% 281.0 32.9 -11.9 19.0 40.0
86.057500 27.0 125.0 \% 114.0 37.6 -10.6 13.0 40.0
148.137500 32.9 125.0 H 35.0 42.0 -9.1 10.6 43.5
232.366250 39.1 125.0 H 266.0 52.5 -13.4 6.9 46.0
431.985000 28.9 125.0 \% 175.0 47.5 -18.6 17.1 46.0
798.201250 33.4 125.0 H 17.0 57.7 -24.3 12.6 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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RE 1G-3GHz PK+AV
101
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1000 1500 2000 2500 3000
Frequency in MHz
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valuleg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (em) @e0)  muvim| (@ | @B )
1097.000000 51.5 101.0 V 74.0 60.4 -8.9 22.5 74
1255.750000 52.4 101.0 \Y, 86.0 60.3 -7.9 21.6 74
1595.500000 47.6 101.0 V 248.0 54.0 -6.4 26.4 74
2000.250000 48.2 101.0 V 74.0 51.6 -3.4 25.8 74
3000.000000 54.2 101.0 V 0.0 56.5 -2.3 19.8 74
2293.250000 48.8 101.0 \Y, 0.0 50.7 -1.9 25.2 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (em) @0 | muvim) | (@g) | (@8 | )
1193.500000 37.0 101.0 V 36.0 45.2 -8.2 17.0 54
1299.750000 36.2 101.0 \Y, 99.0 44 1 -7.9 17.8 54
1594.750000 34.0 101.0 V 195.0 40.4 -6.4 20.0 54
2000.000000 42.4 202.0 \Y, 152.0 45.8 -3.4 11.6 54
3000.000000 48.3 202.0 V 184.0 50.6 -2.3 5.7 54
2289.000000 36.5 101.0 \Y, 36.0 38.2 -1.7 17.5 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in Hz
Radiates Emission from 3GHz to 18GHz
Readi C t
Frequency Peak | Height | . Azimuth 3:..,'29 F::;cr Margin | Limit
MH dBuV/ d dB dBuV/
(MHz) (dBuV/im) | (cm) (deg) (dBuV/im)  (dB) (dB) | (dBuV/m)
3000.000000 47.3 202.0 \Y 17.0 50.5 -3.2 26.7 74
4822.500000 451 202.0 \Y 0.0 46.4 -1.3 28.9 74
7235.625000 47.2 102.0 \Y 44.0 54.0 -6.8 26.8 74
9646.875000 49.1 202.0 \Y 0.0 58.9 -9.8 249 74
12650.625000 51.7 102.0 H 86.0 65.8 -14.1 223 74
17707.500000 62.3 202.0 \Y 0.0 87.0 -24.7 11.7 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readi C t
Frequency Average Height Polarization Azimuth ::Iulzg F:::rt‘::i Margin Limit
MH dBuV/m cm de dB dBuV/m
(MHz) | (dBuVim)  (cm) de0) | puvim) | (@g) | @B) | (@BuVim)
3000.000000 39.0 202.0 \Y 17.0 42.2 -3.2 15.0 54
4822.500000 36.1 202.0 \Y 0.0 37.4 -1.3 17.9 54
7235.625000 40.5 102.0 \Y 44.0 47.3 -6.8 13.5 54
9648.750000 37.8 202.0 \Y 0.0 47.6 -9.8 16.2 54
10001.250000 42.3 102.0 H 293.0 52.0 -9.7 11.7 54
18000.000000 50.8 202.0 \Y 17.0 76.3 -25.5 3.2 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in GHz
Radiates Emission from 18GHz to 26.5GHz
Frequency Peak Polarization Azimuth R::ﬁj:g (;Z::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19050.812500 52.6 H 35.0 57.8 -5.2 214 74
20160.062500 52.7 \ 0.0 58.5 -5.8 213 74
21426.562500 53.2 H 209.0 61.2 -8.0 20.8 74
21989.687500 54.4 H 0.0 62.4 -8.0 19.6 74
23733.250000 54.0 \Y% 218.0 59.9 -5.9 20.0 74
26358.687500 55.6 H 89.0 61.0 -5.4 18.4 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Frequency Average Polarization Azimuth R:::li:g i:::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19031.687500 40.4 \% 245.0 455 -5.1 13.6 54
20000.687500 41.0 H 9.0 46.7 -5.7 13.0 54
21838.812500 41.2 \Y 0.0 49.2 -8.0 12.8 54
21969.500000 42.3 \% 69.0 50.3 -8.0 11.7 54
23755.562500 41.8 H 195.0 47.7 -5.9 12.2 54
26372.500000 43.0 H 0.0 48.4 -5.4 11.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3:“::9 F::t:" Margin Limit
MH dBuV/ d dB dBuV/
(MHz)  (dBuV/m) | (cm) €e0) | muvim) | (@ | (@B) | (dBuVim)
30.640000 20.5 100.0 V 0.0 324 -11.9 19.5 40.0
87.633750 25.1 200.0 H 179.0 36.2 -11.1 14.9 40.0
151.572500 30.3 189.0 H 34.0 39.5 9.2 13.2 43.5
299.296250 33.9 100.0 H 269.0 49.3 -15.4 12.1 46.0
351.878750 31.1 100.0 H 283.0 47.8 -16.7 14.9 46.0
940.056250 31.1 114.0 \Y 265.0 57.1 -26.0 14.9 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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RE 1G-3GHz PK+AV
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Frequency in MHz
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readi Cc t
Frequency Peak Height Polarization Azimuth 3:“::9 F:::ti; Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (em) @e0)  muvim| (@ | @B )
1199.000000 457 101.0 \Y 340.0 53.9 -8.2 28.3 74
1268.000000 447 101.0 \Y, 347.0 52.4 -7.7 29.3 74
1624.500000 45.5 101.0 V 335.0 50.3 -4.8 28.5 74
2079.000000 52.4 101.0 \Y 329.0 55.4 -3.0 21.6 74
2185.250000 55.0 101.0 \Y 0.0 57.2 -2.2 19.0 74
2998.000000 53.5 101.0 \Y, 152.0 55.8 -2.3 20.5 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valuleg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (em) @0 | muvim) | (@g) | (@8 | )
1200.250000 32.6 101.0 \Y 347.0 40.8 -8.2 214 54
1269.250000 33.3 101.0 \Y, 329.0 41.0 -7.7 20.7 54
1639.000000 34.1 101.0 V 212.0 38.8 -4.7 19.9 54
2000.250000 39.2 101.0 \Y 272.0 42.6 -3.4 14.8 54
2829.250000 41.0 101.0 \Y 347.0 42.6 -1.6 13.0 54
3000.000000 45.6 101.0 H 6.0 47.9 -2.3 8.4 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in Hz
Radiates Emission from 3GHz to 18GHz
Readi C t
Frequency Peak | Height | . Azimuth 3:..,'29 F::;cr Margin | Limit
MH dBuV/ d dB dBuV/
(MHz) | (dBuV/m)  (cm) @e9)  muvim) (g (@B | (@Buvim)
3000.000000 43.8 101.0 H 0.0 47.0 -3.2 30.2 74
4865.625000 43.4 101.0 \Y 221.0 451 -1.7 30.6 74
6986.250000 46.1 101.0 H 0.0 52.5 -6.4 27.9 74
9215.625000 48.2 101.0 \Y 248.0 58.2 -10.0 25.8 74
12631.875000 515 101.0 \Y 302.0 65.1 -13.6 225 74
17711.250000 62.6 101.0 H 308.0 87.3 -24.7 11.4 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readi C t
Frequency Average Height Polarization Azimuth ::Iulzg F:::rt‘::i Margin Limit
MH dBuV/m cm de dB dBuV/m
(MHz) | (dBuVim)  (cm) de0) | puvim) | (@g) | @B) | (@BuVim)
3000.000000 35.0 101.0 H 0.0 38.2 -3.2 19.0 54
4873.125000 324 101.0 H 0.0 34.2 -1.8 21.6 54
6999.375000 36.8 101.0 \Y 0.0 43.3 -6.5 17.2 54
9742.500000 36.1 101.0 \Y 0.0 46.1 -10.0 17.9 54
12641.250000 40.3 101.0 H 166.0 54.8 -14.5 13.7 54
17998.125000 50.8 101.0 H 0.0 76.2 -25.4 3.2 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in GHz
Radiates Emission from 18GHz to 26.5GHz
Frequency Peak Polarization Azimuth R::ﬁj:g (;Z::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19052.937500 52.7 H 181.0 57.9 -5.2 213 74
20270.562500 53.8 H 0.0 59.7 -5.9 20.2 74
20963.312500 53.1 \% 0.0 60.4 -7.3 20.9 74
21886.625000 54.7 H 86.0 62.7 -8.0 19.3 74
23649.312500 54.9 H 99.0 60.8 -5.9 19.1 74
26338.500000 55.7 H 0.0 61.1 -5.4 18.3 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Frequency Average Polarization Azimuth R:::li:g i:::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
19037.000000 40.5 H 181.0 45.6 -5.1 13.5 54
20000.687500 41.5 \Y% 0.0 47.2 -5.7 12.5 54
21833.500000 41.0 \Y 83.0 49.0 -8.0 13.0 54
21980.125000 42.4 \Y 41.0 50.4 -8.0 11.6 54
23749.187500 41.9 H 18.0 47.8 -5.9 121 54
26382.062500 43.0 H 140.0 48.4 -5.4 11.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Frequency | Quasi-Peak | Height Polarization Azimuth Rj:::i:g (;Z::;t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) | (dBuV/m)
30.600000 20.7 100.0 \% 25.0 32.6 -11.9 19.3 40.0
87.630000 22.2 125.0 H 339.0 33.3 -11.1 17.8 40.0
166.005000 30.0 100.0 \Y 247.0 40.0 -10.0 13.5 435
299.290000 33.6 100.0 H 266.0 49.0 -15.4 12.4 46.0
356.727500 31.2 100.0 H 283.0 48.0 -16.8 14.8 46.0
816.391250 27.3 100.0 H 241.0 51.9 -24.6 18.7 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak
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Frequency in MHz
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readi C t
Frequency Peak | Height | _ . . Azimuth ::Iu'zg F:';icr Margin | Limit
MH dBuV/m cm de dB dBuV/m
(MHz)  (dBuV/m) | (cm) @e9) | puvim)| (@g | (@B) | (dBuVim)
1194.750000 53.0 102.0 V 82.0 61.2 -8.2 21.0 74
1296.000000 52.6 102.0 V 94.0 60.4 -7.8 214 74
1596.250000 48.3 102.0 H 54.0 54.7 -6.4 25.7 74
1999.750000 48.0 202.0 H 333.0 51.4 -3.4 26.0 74
3000.000000 54.5 102.0 H 0.0 56.8 -2.3 19.5 74
2290.750000 47.7 102.0 Vv 0.0 49.5 -1.8 26.3 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readi C t
Frequency Average Height Polarization Azimuth 3:IuI:g FZ::Z Margin Limit
MH dBuV/m cm de dB dBuV/m
(MHz) | (dBuV/im)  (cm) @e0) | puvim)| (@g) | (@8) | (dBuVim)
1198.250000 34.5 102.0 V 21.0 42.7 -8.2 19.5 54
1337.750000 35.9 102.0 V 94.0 43.3 -7.4 18.1 54
1646.000000 33.8 102.0 H 65.0 38.7 -4.9 20.2 54
2000.250000 421 202.0 V 150.0 45.5 -3.4 11.9 54
3000.000000 48.2 202.0 V 212.0 50.5 -2.3 5.8 54
2283.000000 36.7 202.0 V 108.0 38.1 -1.4 17.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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